
 21" 
Walk-behind Commercial

Rotar y Mowers

®

Parts List

MODEL
214 IP
216 IP

214 KW
216 KW



21" Cutter Deck Push  - Figure 1

4

13

23
1

11

23
20

5

3
20

10

1

20 23 19

6

2

25

14

9

27

26 

7

15

8

16

12

18

24

21

22

17
 2



21"  Cutter Deck Push  - Parts List for Figure 1

Ref. 
No. Part No. Description Qty.

1 01000338 HHCS, 1/4-20, .620, GR5, Standard 6
2 01000443 Screw Button HD, 1/4-20 x .5 4
3 01000812 Screw, TTSems, 3/8-16, 1.250, HXLWS 3
4 01000880 Screw, B, 10-16, 0.500, TRUSTRX1 1
5 01000882 Screw, HL, 12-16:0.750, TRUSTRX1 2
6 01000884 U-Nut, 10-16 1
7 01000885 Baffle, RR, 21" Commercial 1
8 01000886 Cover, 21" Commercial 1
9 01002785 Deck, 21" Commercial 1

10 01002788 Bracket, Handle, RH Commercial 1
11 01002789 Bracket, Handle, LH Commercial 1
12 01002790 Baffle Front Commercial 10.81 R 1
13 01002795 Cover Plate 1
14 01002800 Guard, Deck Side Flange 2
15 01002803 Bracket, Support Baffle 1
16 01000925 Screw, TT, 1/4-20, 0.375, Hex Indicator 

Washer
3

17 01002524 Rod, Pivot, Chute Door, .375 D1 1
18 01002793 Door, Grassbag, 21” RB 1
19 01002766 Nut, 1/4-20, Hex Flange, Lock Group F 6
20 01002770 Screw, HL, 12-16, 1.000, TRUSTRXI 5
21 01002771 Cotter Pin, INT .072 x 1.12 LG 2
22 01002772 Spacer, .375 x .50 x 1.02 LG 2
23 01002775 Screw, AB, 1/4-14, 0.625, Hex Indicator 

Washer
6

24 01002782 Spacer, Torsion, LH 0.120 x 15C 1
25 01000446 Hex Nut, 1/4-20 GRC, Lock 4
26 01000600 Flat Washer, 1/4 x .630 x .0515 6
27 01004521 Label, 21” Commercial 1
 3



21" Cutter Deck with Shifter  - Figure 2

26

18 27

21

2224

12

9

15

16

25
23

5

23

8

2

14

3
7

29

13

1

11

20

10
28

20

23

1

19

4

20

6

23

17
 4



21"  Cutter Deck with Shifter  - Parts List for Figure 2

Ref. 
No. Part No. Description Qty.

1 01000338 HHCS, 1/4-20, .620, GR5, Standard 6
2 01000443 Screw Button HD, 1/4-20 x .5 4
3 01000446 Hex, Lock Nut, 1/4-20 4
4 01000812 Screw, TTSems, 3/8-16, 1.250, HXLWS 3
5 01000880 Screw, B, 10-16, 0.500, TRUSTRX1 1
6 01000882 Screw, HL, 12-16:0.750, TRUSTRX1 2
7 01000884 U-Nut, 10-16 1
8 01000885 Baffle, RR, 21" Commercial 1
9 01000886 Cover, 21" Commercial 1

10 01001670 Bracket, Handle, RH Commercial 1
11 01001672 Bracket, Handle, LH Commercial 1
12 01004362 Baffle Front Commercial 10.81 R 1
13 01002795 Cover Plate, Transmisssion 1
14 01002800 Guard, Deck Side Flange 2
15 01004363 Bracket, Support Baffle 1
16 01000925 Screw, TT, 1/4-20, 0.375, Hex Indicator 

Washer
3

17 01002524 Rod, Pivot, Chute Door, .375 D1 1
18 01004364 Door, Grassbag, 21” RB 1
19 01002766 Nut, 1/4-20, Hex Flange, Lock Group F 6
20 01002770 Screw, HL, 12-16, 1.000, TRUSTRXI 5
21 01002771 Cotter Pin, INT .072 x 1.12 LG 2
22 01002772 Spacer, .375 x .50 x 1.02 LG 2
23 01002775 Screw, AB, 1/4-14, 0.625, Hex Indicator 

Washer
8

24 01002782 Spacer, Torsion, LH 0.120 x 15C 1
25 01003955 Shifter, Selector, Bracket 2
26 01003961 21” Commercial, Round Deck 1
27 01004104 Vinyl, Cap Spring 1
28 01000600 Flat Washer, 1/4 x .630 x .0515 6
29 01004521 Label, 21” Commercial 1
 5



Front Axle - Figure 3

6

1

10

11

5

9
2 12

15

13

2

8

7

3

4

14
 6



Front Axle  - Parts List for Figure 3

Ref. 
No. Part No. Description Qty.

1 00012173 L-Nut, 3/8-16, NYL INS. GR A. Z 2
2 01000338 HHCS, 1/4-20, .620, GR5, Standard 6
3 01000861 Pivot Wheel Bracket Assembly, 2 POS 2
4 01000865 Screw, TT, 1/4-20, 0.625, PANTRXI 2
5 01000871 Plate, Spring Height Adjuster 2
6 01000872 Flat Washer, .411 x 1 .25 x .100 2
7 01000873 Flat Washer, .536 ID x .930 OD x .05 2
8 01000874 Wave Washer, .531 IDX .781 ODX .01 2
9 01002829 Height Adjustment Handle 2

10 01002832 Spring Lever Support Bracket 2
11 01000925 Screw, TT, 1/4-20, 0.375, Hex Indicator 

Washer
2

12 01002837 Front Axle, .500 OD 1
13 01002838 Height Adjustment Bracket, Right Front 1
14 01002839 Height Adjustment Bracket, Left Front 1
15 01002766 Nut, 1/4-20, Hex Flange, Lock, Group F 6
 7



Rear Axle Push  - Figure 4

7

6

11

10

12

8

4

15

1

9

5

3

2

13

16

14
 8



Rear Axle Push  - Parts List for Figure 4

Ref. 
No. Part No. Description Qty.

1 00012173 L-Nut, 3/8-16, NYL INS. GR A. 2
2 01000338 HHCS, 1/4-20, .620, GR5, Standard 6
3 01000861 Pivot Wheel Bracket Assembly, 2 POS 2
4 01000925 Screw, TT, 1/4-20, 0.375, Hex Index 

Washer
2

5 01000865 Screw, TT, 1/4-20, 0.625, PANTRXI 4
6 01002828 Rear Axle 1
7 01000870 TrailShield 1
8 01000871 Spring Plate Height Adjuster 2
9 01000872 Flat Washer, .411 x 1 .25 x .100 2

10 01000873 Flat Washer .536 IDX .781 ODX .01 2
11 01000874 Wave Washer .531 IDX .781 ODX .01 2
12 01002829 Height Adjustment Handle 2
13 01002830 Height Adjustment Bracket, Right Rear 1
14 01002831 Height Adjustment Bracket, Left Rear 1
15 01002832 Spring Lever Support Bracket 2
16 01002766 Nut, 1/4-20, Hex Flange, Lock, Group F 6
 9



Rear Axle Self Propelled  - Figure 5

13

5
1

128 27

19

24

108

9

23

11

6

7 18

16

14

12

4

2
24

15

25

22

21

26

20 24

17

14

3

12
 10



Rear Axle Self Propelled  - Parts List for Figure 5

Ref. 
No. Part No. Description Qty.

1 01000338 Hex, Cap Screw, 1/4-20, .620 8
2 01000861 Pivot, Wheel, Bracket Assembly, 2 Pos 2
3 01000865 Screw, TT, 1/4-20, .625 4
4 01000871 Height Adjuster, Spring Plate 2
5 01002829 Height Adjuster, Handle 2
6 01002830 Height Adjuster, Bracket, Right Rear 1
7 01002831 Height Aduster, Bracket, Left Rear 1
8 01002832 Spring Lever, Support, Bracket 2
9 01000920 Drive Wheel, Dust, Cover 2

10 01000925 Screw, 1/4-20, .375, Index Washer 2
11 01000927 Dowel Pin, 3/16 x 3/4 2
12 01000928 Retainer Ring, .500 Dia Heavy Duty 4
13 01000929 Trailshield, 6.12 x 17.91 Long 1
14 01000930 Flat Washer, .508 ID x 1.00 OD x .020 4
15 01000931 Grease Fitting 2
16 01001864 Screw, #10-24-24, 0.500, Hex Index 

Washer
2

17 01002033 Pinion Gear, 15T, With Ratchet, R 1
18 01002034 Pinion Gear, 15T, With Ratchet, L 1
19 01002526 Extension Spring, .75 OD x 2.37 1
20 01002688 Belt, Pin, Keeper 1
21 01004290 Transmission, Spring Bracket, Tuff 

Torque
1

22 01002700 Belt, V Type, 3/8 x 32.92 Long 1
23 01002759 Thrust Washer, .510 x 1.562 x .03 2
24 01002766 Nut, 1/4-20, Hex Flange, Lock 9
25 01003822 Shift Spring 1
26 01003961 21” Deck 1
27 01004124 Transmission Assembly, 3-Speed 1
28 01004433 Label, Shift, 21 1
 11



Transmission For Shift Lever  - Figure 6

1

7

58

4

3

12

11

2

10

15

14

13

6

2

9

Supplied on
transmission
 12



Transmission For Shift Lever  - Parts List for Figure 6

Ref. 
No. Part No. Description Qty.

1 01000523 Nylon Lock Nut, #10-24 1
2 01000628 Screw, TT, Hex Index Washer, 1/4-20, 

0.500
4

3 01000629 Screw, TT, Hex Index Washer, 1/4-20, 
0.750

1

4 01000880 Screw, B, #10-16, 0.500, Trustrxi 1
5 01002035 Complete Transmission, 3-Speed 1
6 01002036 Transmission Pulley, 3/8V x 3.50 OD 1
7 01002798 Spring Bracket Transmission, Tuff Toro 1
8 01002762 Cable Clamp, 3/16 1
9 01003139 Transmission Clutch Bracket, Tuff Toro 1

10 01003133 Socket Screw, 10-24 x 1.25 1
11 01003958 Shift Bracket 1
12 01003959 Shift Bracket Retainer 1
13 01003965 Self Propelled, Shim, 21” 1
14 01004088 3-Speed, O-Ring, Seal 1
15 01004089 3-Speed, Clutch, Cap 1
 13



Wheel Component  & Bearings  - Figure 7

4

3

5

9

7

1

8

6

2

 14



Wheel Component  & Bearings - Parts List for Figure 7

Ref. 
No. Part No. Description Qty.

1 01002855 Hub Assembly w/Plate 1
2 01002540 Socket Screw, 1/4-20 x 1.25 6
3 01004365 Wheel Rim, Inner Half 1
4 01004366 Wheel Rim, Outer Half 1
5 01000917 Spacer, .635 I.D x .86 LG. 1
6 01000916 Ball Bearing, 15mm x 28mm x 7mm 2
7 01000915 Tire, 9 x 2.125 ATT 1
8 01000799 Spacer, .265 x .500 x .562 6
9 01000446 Nut, Hex, 1/4-20, Lock 6
 15



Wheel Component  With Gear  - Figure 8

4

5

8

2

1

6

3

7

 16



Wheel Component  With Gear - Parts List for Figure 8

Ref. 
No. Part No. Description Qty.

1 01001249 Internal Gear, 63T w/ Hub 1
2 01002540 Socket Screw, 1/4-20 x 1.25 6
3 01004365 Rim Wheel, Inner Half 1
4 01004366 Outer Half, Wheel Rim 1
5 01000917 Spacer, .635 ID x .86 Long 1
6 01000916 Ball Bearing, 15mm x 28mm x 7mm 2
7 01000915 Tire, 9 x 2.125 1
8 01000446 Hex, Lock Nut, 1/4-20 6
 17



Blade  - Figure 9

6

1

8

2

7

5
4

3

11
 18



Blade  - Parts List for Figure 9

Ref. 
No. Part No. Description Qty.

1 01002812 Engine Mount Support Plate, W/O BBC 1
2 01000941 Blade Adapter, 6 x 2.15 W/Star 1
3 01000942 Bell Washer, .396 x 1.140 x .095 2
4 01000943 HHCS: 3/8-24, 2.50, Group 8, Spec 1
5 01000944 HHCS, 1/4-20, 1.00, Group 5, Spec 2
6 01002710 Flat Washer, 3/8X.738X .063 3
7 01002810 Blade:21" Mulching W/Star 1
8 01000446 Hex Nut, 1/4-20, GRC, Lock 2
9 01000951 6.5 hp Briggs (not shown) 1

01000997 5.5 hp Kawasaki (not shown) 1
10 00051829 Air Filter 1
11 01002721 Mulch Plug 1
 19



Blade With BBC  - Figure 10

1

4

6

3

7

5

2

8

 20



Blade With BBC  - Parts List for Figure 10

Ref. 
No. Part No. Description Qty.

1 01000933 Hex, Cap Screw, M10 x 1.5, 40mm 2
2 01000934 BBC, Complete, Clutch 1
3 01000935 Extension Spring, 1.100 OD x 2.795 1
4 01002824 21" Mulching Blade, with Star 1
5 01000937 Spacer, .412 x 1.125 x .44 2
6 01002825 Engine Mount Support Plate 1
7 01000942 Bell, Washer, .396 x 1.14 x .095 2
8 01002710 Flat Washer, 3/8 x .738 x .063 3
9 01000996 5.5 hp, Kawasaki, BBC (not shown) 1
 21



Wheel Component Push  - Figure 11

2
4

3

1

3

1

4
2

 22



Wheel Component Push  - Parts List for Figure 11

Ref. 
No. Part No. Description Qty.

1 00012577 Washer, 1/2 x 1 Shim 4
2 01000922 Shoulder Screw, 58 x 1.48, 1/2-20 4
3 01004371 Wheel, 9 x 2.125 w/Drive Gear 4
4 01004454 Shim Washer, .625 x .875 x .031 4
 23



Wheel Component Self-Propelled  - Figure 12

5

2

5

2
4

3

1

1

 24



Wheel Component Self-Propelled  - Parts List for Figure 12

Ref. 
No. Part No. Description Qty.

1 00012577 Washer, 1/2 x 1 Shim 4
2 01000922 Shoulder Screw, 58 x 1.48, 1/2-20 4
3 01004369 Wheel, 9 x 2 .125 With drive Gear 2
4 01004371 Wheel, 9 x 2 .125 With drive Gear 2
5 01004454 Washer, .625 x .875 x .031 4
 25



Catcher  - Figure 13

1

2

 26



Catcher  - Parts List for Figure 13

Ref. 
No. Part No. Description Qty.

1 01000910 Grassbag 1
2 01002822 Grassbag Frame 1
 27



21" Chute  - Figure 14

4

4

3

1

2

 28



21" Chute  - Parts List for Figure 14

Ref. 
No. Part No. Description Qty.

1 01002683 Machine Screw, 1/4-20, .750, PANTRXI 2
2 01002685 21" Side Chute Mounting Rod 1
3 01002781 21" Side Chute Spiral Deck 1
4 01000446 Hex Nut 1/4-20, GRC, Lock 2
 29



3 Position Handle Push  - Figure 15

10

14

9

6

4

12

5

3

11

1

8

14

6
4

5

3

11

13

3
6

2

7

 30



3 Position Handle Push  - Parts List for Figure 15

Ref. 
No. Part No. Description Qty.

1 00012577 Thrust Washer 2
2 01000956 Carrige Bolt, 5/16-18, 1.75 2
3 01000957 Hex Nut, 5/16-18, GRC, Lock 6
4 01000958 Wing Nut, 5/16-18, Lock 2
5 01000960 Belle Washer, .325X.930X.045 2
6 01000961 Saddle Washer, 320 ID X .93 OD 6
7 01000962 Shoulder Screw, .435 x .350, 5/16-18 2
8 01000963 Shield, Screw .437 X 1.62 LG 2
9 01002806 Lower Handle, 1.0" 1

10 01002808 Upper Handle, 1.0" 1
11 01002695 Lock Nut, 5/16-18, CEN 2
12 01003111 Strut, 3 Position Handle, Right hand 1
13 01003112 Strut, 3 Position Handle, Left hand 1
14 01003208 Carrige Bolt, 5/16-18 X 2.0 CRVD 4
 31



3 Position Handle Self Propelled - Figure 16

10

14

13

7

5

11

6

4 2

1

9

8

3

7

4

14

7
5

12

6
4

2

 32



3 Position Handle Self Propelled  - Parts List for Figure 16

Ref. 
No. Part No. Description Qty.

1 00012577 Thrust Washer 2
2 00022547 Nut, Lock, 5/16-18, 2
3 01000956 Bolt Carriage, 5/16-18, 1.75 2
4 01000957 Hex Nut, 5/16-18 6
5 01000958 Wing Nut, 5/16-18 2
6 01000960 Belle Washer, .325 x .930 x .045 2
7 01000961 Saddle Washer, .320 ID x .93 OD 6
8 01000962 Shoulder Screw, .435 x .350, 5/16-18 2
9 01000963 Shoulder Screw, .437 x 1.62 LG 2

10 01002806 Handle, Lower, 1.0" 1
11 01003111 Strut, 3 Position Handle, Right hand 1
12 01003112 Strut, 3 Position Handle, Left hand 1
13 01003203 Upper Handle, 1.0", Self Propelled 1
14 01003208 Carrige Bolt, 5/16-18 X 2.0 CRVD 4
 33



Push Control  - Figure 17

6

7

9

2

5

3

8

1

4

10

11

1

 34



Push Control  - Parts List for Figure 17

Ref. 
No. Part No. Description Qty.

1 00012470 Cable Tie, 3/16 X .05 X 7.4 2
2 01000600 Flatwasher 1/4 X .630 X .0515 1
3 01000629 Screw, TT, 1/4-20, 0.750, Hex Index 

Washer
1

4 01000857 HHCS, 1/4-20, 2.25, GR5, Standard 1
5 01001287 Control Throttle, W/Cable, KAW 1
6 01002843 Control Lever, W/O BBC 1
7 01002527 Bushing, .3125 Diameter, Snap 2
8 01002681 Control Cable, 45.75" Long, KAW 1
9 01002766 Nut, 1/4-20, Hex Flange, Lock, Group F 1

10 01002924 Eye Bolt, 1/4-20, Bent Rope GDE 1
11 01003131 Handle Knob, ERS 1/4-20 1
 35



Control Self Propelled With BBC - Figure 18

10

14

14

13

3

1

1

9

6

15

12

3

14

16

2

7
8

4

5

12

2
12

2

11
 36



Control Self Propelled w/Deck Shift  - Parts List for Figure 18

Ref. 
No. Part No. Description Qty.

1 00012470 Cable Tie, 3/16 X .05 X 7.4 4
2 01000446 Hex Nut, Lock, 1/4-20 3
3 01000600 FlatWasher 1/4 x .630 x .0515 2
4 01000857 HHCS, 1/4-20, 2.25 1
5 01000896 Hex Head Cap Screw 1/4-20 2
6 01000897 Screw TT 1/4-20, 1.000 1
7 01000898 HHCS, 1/4-20, 2.50 1
8 01000901 Control, BBC, W/Cable 1
9 01000903 Cable, Clutch Speed Adjuster 1

10 01002858 Lever, Control Bail, W/BBC 1
11 01002860 Bail, Clutch, Transmission 1
12 01000961 Saddle Washer, 320 ID x .93 OD 1
13 01001289 Control Throttle, W/Cable, Briggs 1
14 01002527 Snap Bushing, .3125 Dia. 3
15 01002924 Eye Bolt, 1/4-20, Bent Rope Guide 1
16 01002925 Handle Knob, ERS 1/4-20 1
 37



MTD PRODUCTS INC.
P.O. Box 361131

Cleveland, OH 44136
Form No. 01001312  Rev.  99-3 


